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ANNEX 2 

FCC ID: 2A8LQ-WE009US 
 

Applicant: Hareau SAS (Weenect) 

Address: 101 rue de Sèvres, 75272 Paris cedex 06 France 

Manufacturer: Toplovo Industrial Co., Limited   

Address: 
5F, Building B2b, Yingzhan Industrial Park, Kengzi Town, Pingshan District, Shenzhen, 

China 518122 

EUT: WE009US GPS tracker  

Trade Mark: N/A 

Model Number: 
WE009US 

WE009US belongs to general model number WE009 

Date of Receipt: Sep. 13, 2024 

Test Date: Sep. 13, 2024 - Nov. 01, 2024 

Date of Report: Nov. 01, 2024 

Prepared By: Shenzhen DL Testing Technology Co., Ltd. 

Address: 
101-201, Building C, Shuanghuan, No.8, Baoqing Road, Baolong Industrial Zone, Baolong 

Street, Longgang District, Shenzhen, Guangdong, China 

Applicable 

Standards: 

FCC CFR Title 47 Part22 Subpart H 

FCC CFR Title 47 Part24 Subpart E 

FCC CFR Title 47 Part27 

ANSI/ TIA/ EIA-603-E-2016 

FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01 

ANSI C63.26:2015 
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03 Peak-to-Average Ratio 

Band Bandwidth (MHz) UL Channel RB Size RB Position Modulation Result (dB) high Limit (dB) Verdict 

Band12 1.4 23095 6 #0 QPSK 5.24 13 PASS 

Band12 1.4 23095 6 #0 QAM16 5.99 13 PASS 

Band12 3 23095 15 #0 QPSK 5.20 13 PASS 

Band12 3 23095 15 #0 QAM16 6.02 13 PASS 

Band12 5 23095 25 #0 QPSK 5.22 13 PASS 

Band12 5 23095 25 #0 QAM16 5.98 13 PASS 

Band12 10 23095 50 #0 QPSK 5.30 13 PASS 

Band12 10 23095 1 #0 QAM16 5.76 13 PASS 

Band2 1.4 18900 6 #0 QPSK 5.39 13 PASS 

Band2 1.4 18900 6 #0 QAM16 6.15 13 PASS 

Band2 3 18900 15 #0 QPSK 5.34 13 PASS 

Band2 3 18900 15 #0 QAM16 6.23 13 PASS 

Band2 5 18900 25 #0 QPSK 5.44 13 PASS 

Band2 5 18900 25 #0 QAM16 6.22 13 PASS 

Band2 10 18900 50 #0 QPSK 5.40 13 PASS 

Band2 10 18900 1 #0 QAM16 5.39 13 PASS 

Band2 15 18900 75 #0 QPSK 5.75 13 PASS 

Band2 15 18900 1 #0 QAM16 5.67 13 PASS 

Band2 20 18900 100 #0 QPSK 5.55 13 PASS 

Band2 20 18900 1 #0 QAM16 5.62 13 PASS 

Band4 1.4 20175 6 #0 QPSK 5.19 13 PASS 

Band4 1.4 20175 6 #0 QAM16 6.06 13 PASS 

Band4 3 20175 15 #0 QPSK 5.22 13 PASS 

Band4 3 20175 15 #0 QAM16 6.13 13 PASS 

Band4 5 20175 25 #0 QPSK 5.34 13 PASS 

Band4 5 20175 25 #0 QAM16 6.09 13 PASS 

Band4 10 20175 50 #0 QPSK 5.30 13 PASS 

Band4 10 20175 1 #0 QAM16 5.82 13 PASS 

Band4 15 20175 75 #0 QPSK 5.64 13 PASS 

Band4 15 20175 1 #0 QAM16 5.91 13 PASS 

Band4 20 20175 100 #0 QPSK 5.56 13 PASS 

Band4 20 20175 1 #0 QAM16 6.20 13 PASS 
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Band12 QPSK BW=1.4MHz Channel=23095 RB Size=6 Position=#0 

 

Band12 QAM16 BW=1.4MHz Channel=23095 RB Size=6 Position=#0 

 

mailto:service@dl-cert.com


 

Test Report       Tel: 400-688-3552       Web:www.dl-cert.com       Email: service@dl-cert.com     Page 4 of 129 
 

Band12 QPSK BW=3MHz Channel=23095 RB Size=15 Position=#0 

 

Band12 QAM16 BW=3MHz Channel=23095 RB Size=15 Position=#0 
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Band12 QPSK BW=5MHz Channel=23095 RB Size=25 Position=#0 

 

Band12 QAM16 BW=5MHz Channel=23095 RB Size=25 Position=#0 
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Band12 QPSK BW=10MHz Channel=23095 RB Size=50 Position=#0 

 

Band12 QAM16 BW=10MHz Channel=23095 RB Size=1 Position=#0 
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Band2 QPSK BW=1.4MHz Channel=18900 RB Size=6 Position=#0 

 

Band2 QAM16 BW=1.4MHz Channel=18900 RB Size=6 Position=#0 
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Band2 QPSK BW=3MHz Channel=18900 RB Size=15 Position=#0 

 

Band2 QAM16 BW=3MHz Channel=18900 RB Size=15 Position=#0 
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Band2 QPSK BW=5MHz Channel=18900 RB Size=25 Position=#0 

 

Band2 QAM16 BW=5MHz Channel=18900 RB Size=25 Position=#0 
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Band2 QPSK BW=10MHz Channel=18900 RB Size=50 Position=#0 

 

Band2 QAM16 BW=10MHz Channel=18900 RB Size=1 Position=#0 
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Band2 QPSK BW=15MHz Channel=18900 RB Size=75 Position=#0 

 

Band2 QAM16 BW=15MHz Channel=18900 RB Size=1 Position=#0 
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Band2 QPSK BW=20MHz Channel=18900 RB Size=100 Position=#0 

 

Band2 QAM16 BW=20MHz Channel=18900 RB Size=1 Position=#0 
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Band4 QPSK BW=1.4MHz Channel=20175 RB Size=6 Position=#0 

 

Band4 QAM16 BW=1.4MHz Channel=20175 RB Size=6 Position=#0 
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Band4 QPSK BW=3MHz Channel=20175 RB Size=15 Position=#0 

 

Band4 QAM16 BW=3MHz Channel=20175 RB Size=15 Position=#0 
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Band4 QPSK BW=5MHz Channel=20175 RB Size=25 Position=#0 

 

Band4 QAM16 BW=5MHz Channel=20175 RB Size=25 Position=#0 
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Band4 QPSK BW=10MHz Channel=20175 RB Size=50 Position=#0 

 

Band4 QAM16 BW=10MHz Channel=20175 RB Size=1 Position=#0 
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Band4 QPSK BW=15MHz Channel=20175 RB Size=75 Position=#0 

 

Band4 QAM16 BW=15MHz Channel=20175 RB Size=1 Position=#0 
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Band4 QPSK BW=20MHz Channel=20175 RB Size=100 Position=#0 

 

Band4 QAM16 BW=20MHz Channel=20175 RB Size=1 Position=#0 
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04 Occupied bandwidth 

Band Bandwidth (MHz) UL Channel RB Size RB Position Modulation 99% OBW (MHz) -26dB EBW (MHz) Verdict 

Band12 1.4 23095 6 #0 QPSK 1.092 1.279 PASS 

Band12 1.4 23095 6 #0 QAM16 1.098 1.288 PASS 

Band12 3 23095 15 #0 QPSK 2.689 2.943 PASS 

Band12 3 23095 15 #0 QAM16 2.695 2.956 PASS 

Band12 5 23095 25 #0 QPSK 4.517 4.932 PASS 

Band12 5 23095 25 #0 QAM16 4.490 4.863 PASS 

Band12 10 23095 50 #0 QPSK 8.934 9.721 PASS 

Band12 10 23095 1 #Mid QAM16 0.768 1.098 PASS 

Band2 1.4 18900 6 #0 QPSK 1.094 1.281 PASS 

Band2 1.4 18900 6 #0 QAM16 1.097 1.300 PASS 

Band2 3 18900 15 #0 QPSK 2.703 2.916 PASS 

Band2 3 18900 15 #0 QAM16 2.690 2.944 PASS 

Band2 5 18900 25 #0 QPSK 4.510 4.859 PASS 

Band2 5 18900 25 #0 QAM16 4.495 4.904 PASS 

Band2 10 18900 50 #0 QPSK 9.012 9.766 PASS 

Band2 10 18900 1 #Mid QAM16 1.146 1.676 PASS 

Band2 15 18900 75 #0 QPSK 13.456 14.399 PASS 

Band2 15 18900 1 #Mid QAM16 1.572 2.319 PASS 

Band2 20 18900 100 #0 QPSK 17.972 19.135 PASS 

Band2 20 18900 1 #Mid QAM16 1.868 2.649 PASS 

Band4 1.4 20175 6 #0 QPSK 1.092 1.281 PASS 

Band4 1.4 20175 6 #0 QAM16 1.086 1.288 PASS 

Band4 3 20175 15 #0 QPSK 2.680 2.912 PASS 

Band4 3 20175 15 #0 QAM16 2.700 2.911 PASS 

Band4 5 20175 25 #0 QPSK 4.512 4.872 PASS 

Band4 5 20175 25 #0 QAM16 4.505 4.903 PASS 

Band4 10 20175 50 #0 QPSK 8.984 9.955 PASS 

Band4 10 20175 1 #Mid QAM16 1.145 1.615 PASS 

Band4 15 20175 75 #0 QPSK 13.480 14.420 PASS 

Band4 15 20175 1 #Mid QAM16 1.654 2.230 PASS 

Band4 20 20175 100 #0 QPSK 17.952 19.301 PASS 

Band4 20 20175 1 #Mid QAM16 1.838 2.517 PASS 
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Band12 QAM16 BW=1.4MHz Channel=23095 RB Size=6 Position=#0 

 

Band12 QPSK BW=1.4MHz Channel=23173 RB Size=6 Position=#0 
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Band12 QPSK BW=3MHz Channel=23095 RB Size=15 Position=#0 

 

Band12 QAM16 BW=3MHz Channel=23095 RB Size=15 Position=#0 
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Band12 QPSK BW=5MHz Channel=23095 RB Size=25 Position=#0 

 

Band12 QAM16 BW=5MHz Channel=23095 RB Size=25 Position=#0 
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Band12 QPSK BW=10MHz Channel=23095 RB Size=50 Position=#0 

 

Band12 QAM16 BW=10MHz Channel=23095 RB Size=1 Position=#Mid 
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Band2 QPSK BW=1.4MHz Channel=18900 RB Size=6 Position=#0 

 

Band2 QAM16 BW=1.4MHz Channel=18900 RB Size=6 Position=#0 
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Band2 QPSK BW=3MHz Channel=18900 RB Size=15 Position=#0 

 

Band2 QAM16 BW=3MHz Channel=18900 RB Size=15 Position=#0 
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Band2 QPSK BW=5MHz Channel=18900 RB Size=25 Position=#0 

 

Band2 QAM16 BW=5MHz Channel=18900 RB Size=25 Position=#0 
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Band2 QPSK BW=10MHz Channel=18900 RB Size=50 Position=#0 

 

Band2 QAM16 BW=10MHz Channel=18900 RB Size=1 Position=#Mid 
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Band2 QPSK BW=15MHz Channel=18900 RB Size=75 Position=#0 

 

Band2 QAM16 BW=15MHz Channel=18900 RB Size=1 Position=#Mid 
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Band2 QPSK BW=20MHz Channel=18900 RB Size=100 Position=#0 

 

Band2 QAM16 BW=20MHz Channel=18900 RB Size=1 Position=#Mid 
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Band4 QPSK BW=1.4MHz Channel=20175 RB Size=6 Position=#0 

 

Band4 QAM16 BW=1.4MHz Channel=20175 RB Size=6 Position=#0 

 

mailto:service@dl-cert.com


 

Test Report       Tel: 400-688-3552       Web:www.dl-cert.com       Email: service@dl-cert.com     Page 31 of 129 
 

Band4 QPSK BW=3MHz Channel=20175 RB Size=15 Position=#0 

 

Band4 QAM16 BW=3MHz Channel=20175 RB Size=15 Position=#0 
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Band4 QPSK BW=5MHz Channel=20175 RB Size=25 Position=#0 

 

Band4 QAM16 BW=5MHz Channel=20175 RB Size=25 Position=#0 
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Band4 QPSK BW=10MHz Channel=20175 RB Size=50 Position=#0 

 

Band4 QAM16 BW=10MHz Channel=20175 RB Size=1 Position=#Mid 

 

mailto:service@dl-cert.com


 

Test Report       Tel: 400-688-3552       Web:www.dl-cert.com       Email: service@dl-cert.com     Page 34 of 129 
 

Band4 QPSK BW=15MHz Channel=20175 RB Size=75 Position=#0 

 

Band4 QAM16 BW=15MHz Channel=20175 RB Size=1 Position=#Mid 
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Band4 QPSK BW=20MHz Channel=20175 RB Size=100 Position=#0 

 

Band4 QAM16 BW=20MHz Channel=20175 RB Size=1 Position=#Mid 
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05 Band edge 

Band Bandwidth 

(MHz) 

UL 

Channel 

RB 

Size 

RB 

Position 

Modulation Spur Freq 

(MHz) 

Spur Level 

(dBm) 

Limit 

(dBm) 

Verdict 

Band12 1.4 23017 1 #0 QPSK 699.00 -22.09 -13 PASS 

Band12 1.4 23017 6 #0 QPSK 699.00 -29.31 -13 PASS 

Band12 1.4 23017 1 #0 QAM16 698.99 -24.53 -13 PASS 

Band12 1.4 23017 6 #0 QAM16 698.82 -30.05 -13 PASS 

Band12 1.4 23173 1 #Max QPSK 716.01 -21.47 -13 PASS 

Band12 1.4 23173 6 #0 QPSK 716.20 -28.23 -13 PASS 

Band12 1.4 23173 1 #Max QAM16 716.01 -23.73 -13 PASS 

Band12 1.4 23173 6 #0 QAM16 716.01 -28.87 -13 PASS 

Band12 3 23025 1 #0 QPSK 699.00 -20.71 -13 PASS 

Band12 3 23025 15 #0 QPSK 699.00 -31.58 -13 PASS 

Band12 3 23025 1 #0 QAM16 699.00 -20.69 -13 PASS 

Band12 3 23025 15 #0 QAM16 698.99 -31.56 -13 PASS 

Band12 3 23165 1 #Max QPSK 716.01 -20.43 -13 PASS 

Band12 3 23165 15 #0 QPSK 716.13 -32.04 -13 PASS 

Band12 3 23165 1 #Max QAM16 716.00 -20.75 -13 PASS 

Band12 3 23165 15 #0 QAM16 716.01 -33.40 -13 PASS 

Band12 5 23035 1 #0 QPSK 699.00 -18.95 -13 PASS 

Band12 5 23035 25 #0 QPSK 698.99 -33.25 -13 PASS 

Band12 5 23035 1 #0 QAM16 698.99 -20.15 -13 PASS 

Band12 5 23035 25 #0 QAM16 699.00 -33.86 -13 PASS 

Band12 5 23155 1 #Max QPSK 716.01 -20.38 -13 PASS 

Band12 5 23155 25 #0 QPSK 716.01 -33.87 -13 PASS 

Band12 5 23155 1 #Max QAM16 716.00 -19.96 -13 PASS 

Band12 5 23155 25 #0 QAM16 716.01 -34.89 -13 PASS 

Band12 10 23060 1 #0 QPSK 699.00 -27.39 -13 PASS 

Band12 10 23060 50 #0 QPSK 695.53 -54.80 -13 PASS 

Band12 10 23060 1 #0 QAM16 698.99 -27.66 -13 PASS 

Band12 10 23130 1 #Max QPSK 716.02 -28.03 -13 PASS 

Band12 10 23130 50 #0 QPSK 716.18 -40.35 -13 PASS 

Band12 10 23130 1 #Max QAM16 716.00 -27.53 -13 PASS 

Band2 1.4 18607 1 #0 QPSK 1850.00 -24.67 -13 PASS 

Band2 1.4 18607 6 #0 QPSK 1850.00 -32.12 -13 PASS 

Band2 1.4 18607 1 #0 QAM16 1850.00 -25.23 -13 PASS 

Band2 1.4 18607 6 #0 QAM16 1850.00 -32.87 -13 PASS 

Band2 1.4 19193 1 #Max QPSK 1910.00 -22.64 -13 PASS 

Band2 1.4 19193 6 #0 QPSK 1910.00 -31.54 -13 PASS 

Band2 1.4 19193 1 #Max QAM16 1910.01 -25.63 -13 PASS 

Band2 1.4 19193 6 #0 QAM16 1910.00 -32.96 -13 PASS 

Band2 3 18615 1 #0 QPSK 1850.00 -21.76 -13 PASS 

Band2 3 18615 15 #0 QPSK 1850.00 -34.11 -13 PASS 

Band2 3 18615 1 #0 QAM16 1850.00 -23.39 -13 PASS 
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Band2 3 18615 15 #0 QAM16 1850.00 -33.92 -13 PASS 

Band2 3 19185 1 #Max QPSK 1910.00 -20.05 -13 PASS 

Band2 3 19185 15 #0 QPSK 1910.00 -33.69 -13 PASS 

Band2 3 19185 1 #Max QAM16 1910.00 -22.03 -13 PASS 

Band2 3 19185 15 #0 QAM16 1910.00 -35.69 -13 PASS 

Band2 5 18625 1 #0 QPSK 1850.00 -18.99 -13 PASS 

Band2 5 18625 25 #0 QPSK 1850.00 -33.35 -13 PASS 

Band2 5 18625 1 #0 QAM16 1849.99 -18.56 -13 PASS 

Band2 5 18625 25 #0 QAM16 1850.00 -31.12 -13 PASS 

Band2 5 19175 1 #Max QPSK 1910.00 -20.68 -13 PASS 

Band2 5 19175 25 #0 QPSK 1910.00 -30.99 -13 PASS 

Band2 5 19175 1 #Max QAM16 1910.00 -19.20 -13 PASS 

Band2 5 19175 25 #0 QAM16 1910.00 -33.85 -13 PASS 

Band2 10 18650 1 #0 QPSK 1849.96 -23.02 -13 PASS 

Band2 10 18650 50 #0 QPSK 1849.96 -37.00 -13 PASS 

Band2 10 18650 1 #0 QAM16 1849.96 -24.07 -13 PASS 

Band2 10 19150 1 #Max QPSK 1910.00 -20.38 -13 PASS 

Band2 10 19150 50 #0 QPSK 1910.00 -34.36 -13 PASS 

Band2 10 19150 1 #Max QAM16 1910.00 -20.91 -13 PASS 

Band2 15 18675 1 #0 QPSK 1849.97 -27.61 -13 PASS 

Band2 15 18675 75 #0 QPSK 1850.00 -36.66 -13 PASS 

Band2 15 18675 1 #0 QAM16 1849.97 -25.62 -13 PASS 

Band2 15 19125 1 #Max QPSK 1910.00 -22.34 -13 PASS 

Band2 15 19125 75 #0 QPSK 1910.00 -33.87 -13 PASS 

Band2 15 19125 1 #Max QAM16 1910.00 -24.38 -13 PASS 

Band2 20 18700 1 #0 QPSK 1849.96 -29.78 -13 PASS 

Band2 20 18700 100 #0 QPSK 1849.96 -39.04 -13 PASS 

Band2 20 18700 1 #0 QAM16 1850.00 -27.41 -13 PASS 

Band2 20 19100 1 #Max QPSK 1910.00 -27.54 -13 PASS 

Band2 20 19100 100 #0 QPSK 1910.00 -37.03 -13 PASS 

Band2 20 19100 1 #Max QAM16 1910.00 -24.61 -13 PASS 

Band4 1.4 19957 1 #0 QPSK 1710.00 -24.04 -13 PASS 

Band4 1.4 19957 6 #0 QPSK 1709.99 -31.22 -13 PASS 

Band4 1.4 19957 1 #0 QAM16 1710.00 -25.37 -13 PASS 

Band4 1.4 19957 6 #0 QAM16 1709.99 -32.01 -13 PASS 

Band4 1.4 20393 1 #Max QPSK 1755.00 -23.63 -13 PASS 

Band4 1.4 20393 6 #0 QPSK 1755.00 -30.72 -13 PASS 

Band4 1.4 20393 1 #Max QAM16 1755.00 -25.89 -13 PASS 

Band4 1.4 20393 6 #0 QAM16 1755.00 -33.27 -13 PASS 

Band4 3 19965 1 #0 QPSK 1710.00 -21.76 -13 PASS 

Band4 3 19965 15 #0 QPSK 1710.00 -33.17 -13 PASS 

Band4 3 19965 1 #0 QAM16 1710.00 -24.67 -13 PASS 

Band4 3 19965 15 #0 QAM16 1709.99 -34.92 -13 PASS 

Band4 3 20385 1 #Max QPSK 1755.00 -22.12 -13 PASS 
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Band4 3 20385 15 #0 QPSK 1755.00 -34.87 -13 PASS 

Band4 3 20385 1 #Max QAM16 1755.00 -23.20 -13 PASS 

Band4 3 20385 15 #0 QAM16 1755.00 -34.64 -13 PASS 

Band4 5 19975 1 #0 QPSK 1710.00 -20.97 -13 PASS 

Band4 5 19975 25 #0 QPSK 1710.00 -33.80 -13 PASS 

Band4 5 19975 1 #0 QAM16 1709.98 -22.97 -13 PASS 

Band4 5 19975 25 #0 QAM16 1710.00 -33.59 -13 PASS 

Band4 5 20375 1 #Max QPSK 1755.00 -20.07 -13 PASS 

Band4 5 20375 25 #0 QPSK 1755.04 -32.76 -13 PASS 

Band4 5 20375 1 #Max QAM16 1755.00 -21.08 -13 PASS 

Band4 5 20375 25 #0 QAM16 1755.00 -34.13 -13 PASS 

Band4 10 20000 1 #0 QPSK 1709.96 -23.00 -13 PASS 

Band4 10 20000 50 #0 QPSK 1709.90 -38.78 -13 PASS 

Band4 10 20000 1 #0 QAM16 1710.00 -23.78 -13 PASS 

Band4 10 20350 1 #Max QPSK 1755.06 -22.45 -13 PASS 

Band4 10 20350 50 #0 QPSK 1755.00 -35.35 -13 PASS 

Band4 10 20350 1 #Max QAM16 1755.00 -26.45 -13 PASS 

Band4 15 20025 1 #0 QPSK 1710.00 -25.25 -13 PASS 

Band4 15 20025 75 #0 QPSK 1709.79 -38.16 -13 PASS 

Band4 15 20025 1 #0 QAM16 1710.00 -23.93 -13 PASS 

Band4 15 20325 1 #Max QPSK 1755.00 -21.65 -13 PASS 

Band4 15 20325 75 #0 QPSK 1755.33 -34.71 -13 PASS 

Band4 15 20325 1 #Max QAM16 1755.03 -25.58 -13 PASS 

Band4 20 20050 1 #0 QPSK 1710.00 -25.51 -13 PASS 

Band4 20 20050 100 #0 QPSK 1709.24 -39.47 -13 PASS 

Band4 20 20050 1 #0 QAM16 1709.92 -29.34 -13 PASS 

Band4 20 20300 1 #Max QPSK 1755.04 -24.58 -13 PASS 

Band4 20 20300 100 #0 QPSK 1755.00 -36.02 -13 PASS 

Band4 20 20300 1 #Max QAM16 1755.00 -31.42 -13 PASS 
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